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PART #50420 MUST BE ORIENTATED WITH
FPHANTOM GEAR TEETH FAGING FART #50419.

BRAKE ASS'Y FOR MODEL #10504R

BRAKE ASS'Y FOR MODEL #10504L
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10504L
226—2500L
10504R
226—2500R
REF| PART NO. [QTY DESCRIPTICN REF|  PART NO. | QTY DESCRIPTION
1170272 1 ASS'Y, AXLE CARRIER HQUSING 27144134 1 PLATE, PUCK
| |BALL BEARING, 52U X 25Mi X 15N A 2ok, BRAKE
: 2944130 1 |WASHER, 7/16 X 7/8 DD X .08 HT
! |FLANGE BEARING 30| 44142 1 |NUT, CASTfE 5/161;4 PL
1 QlL SEAL, 1.25 0D X .625 ID 31144101 1 FIN, COTTER
1 |QIL SEAL, 52MM X 25MM 3244127 2 |PIN, BRAKE ACTUATING
250855 1 HYDRO MOUNT HOUSING 33144143 1 KEY, HI PRO 3/16 X 5/8
4144358 1 |SPLINED 72 TOOTH FINAL DRIVE GEAR 3444080 1 |DISC, BRAKE
5| 62681 1 |ASS'Y. AXLE 3523711 1 [SPACER
1 |AXLE SHAFT 40| 44612 1 |BOLT, 1/4-20 X 2-1/2
4 |LUG BOLT 41150223 1 |GASKET, HSG
6 44673 1 |BALL BEARING 52MM X 25MM X 15 MM 4750263 1 |loll SEAL 1.25 X 875
7 |44348 1 |FLANGED BEARING 1-1/4 X 25MM X 1° W 43| 50768 1 oL SEAL,' BOMM X 25MM
8| 50625 2 | BALL BEARING .628I0 X 1.57 X .47 _
e |5 BT A B o A
10 (44351 1 |BRAKE SHAFT (SPLINED)
11 44359 1 E—RING 49 (50420 1 60 TOOQTH GEAR
12(9001214-3700| 1 |BALL, 3/8" DIAMETER 50| 50860 2 | DU BEARING
14 (44366 10 |BOLT., 1/4-20 X 2-1/2°
1544276 1 |BOLT, 1/4-20 X 1-1/2"
16 |50269 2 WASHER, HT 5/8ID X 1.0 OO X .01 THK
1744269 2 |PIN, SPRING 3/16" X 1/2" LONG
1823749 2 |MOUNTING SPACER
19 (44355 1 |BEARING SPACER
20(44232 1 |BALL BEARING 15 MM X 35 MM X 11 MM
2144354 1 |RETAINING RING
2244353 1 (11 TODTH INPUT GEAR
23150416 2 |GREASE(10 OZ TUBE)
24 (44094 1 ARM, BRAKE ACTUATOR (RH ASSY
— | 44613 1 |ARM, BRAKE ACTUATOR (LH ASS
2570274 1 |ASS'Y, BRAKE YOKE
1 |BRAKE YOKE
1 |SQUARE HEAD BQLT
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